
 

 

 

 

 

MACKENZIE 

Since 1960 

RiverEast Center |1515 SE Water Ave, Suite 100, Portland, OR 97214 

PO Box 14310, Portland, OR 97293 | T 503.224.9560 | www.mcknze.com 

  

 

PRELIMINARY STORM 

DRAINAGE REPORT 

To 

Columbia County 

For 

NEXT Renewable Fuels 

Oregon 

Port Westward 

Dated 

January 8, 2021 

Project Number  

2200315.01 



 
 

  

TABLE OF CONTENTS 

I. Project Introduction ................................................................................................... 1 

I. Existing Drainage Conditions ....................................................................................... 3 

II. Proposed Drainage Conditions .................................................................................... 4 
[...]
Hydrograph Report

Hydraflow Hydrographs Extension for Autodesk® Civil 3D® 2019 by Autodesk, Inc. v2020 Thursday, 01 / 7 / 2021

Hyd. No. 10

Post-Dev Total Site Area (Combined)

Hydrograph type =  SCS Runoff Peak discharge =  66.85 cfs
Storm frequency =  10 yrs Time to peak =  480 min
Time interval =  2 min Hyd. volume =  955,974 cuft
Drainage area =  102.460 ac Curve number =  88*
Basin Slope =  0.0 % Hydraulic length =  0 ft
Tc method =  User Time of conc. (Tc) =  15.00 min
Total precip. =  3.90 in Distribution =  Type IA
Storm duration =  24 hrs Shape factor =  484

* Composite (Area/CN) = [(6.410 x 98) + (23.860 x 92) + (27.930 x 98) + (44.260 x 78)] / 102.460

0 120 240 360 480 600 720 840 960 1080 1200 1320 1440 1560

Q (cfs)

0.00 0.00

10.00 10.00

20.00 20.00

30.00 30.00

40.00 40.00

50.00 50.00

60.00 60.00

70.00 70.00

Q (cfs)

Time (min)

Post-Dev Total Site Area (Combined)

Hyd. No. 10 -- 10 Year

Hyd No. 10



Hydrograph Report

Hydraflow Hydrographs Extension for Autodesk® Civil 3D® 2019 by Autodesk, Inc. v2020 Thursday, 01 / 7 / 2021

Hyd. No. 3

Pre-Dev Total  Area (OWS)

Hydrograph type =  SCS Runoff Peak discharge =  25.60 cfs
Storm frequency =  100 yrs Time to peak =  510 min
Time interval =  2 min Hyd. volume =  531,889 cuft
Drainage area =  45.160 ac Curve number =  80
Basin Slope =  0.0 % Hydraulic length =  0 ft
Tc method =  User Time of conc. (Tc) =  60.00 min
Total precip. =  5.40 in Distribution =  Type IA
Storm duration =  24 hrs Shape factor =  484

0 120 240 360 480 600 720 840 960 1080 1200 1320 1440 1560

Q (cfs)

0.00 0.00

4.00 4.00

8.00 8.00

12.00 12.00

16.00 16.00

20.00 20.00

24.00 24.00

28.00 28.00

Q (cfs)

Time (min)

Pre-Dev Total  Area (OWS)

Hyd. No. 3 -- 100 Year

Hyd No. 3



Hydrograph Report

Hydraflow Hydrographs Extension for Autodesk® Civil 3D® 2019 by Autodesk, Inc. v2020 Thursday, 01 / 7 / 2021

Hyd. No. 4

Post-Dev Total Area - (OWS)

Hydrograph type =  SCS Runoff Peak discharge =  47.32 cfs
Storm frequency =  100 yrs Time to peak =  480 min
Time interval =  2 min Hyd. volume =  664,258 cuft
Drainage area =  45.160 ac Curve number =  89*
Basin Slope =  0.0 % Hydraulic length =  0 ft
Tc method =  User Time of conc. (Tc) =  15.00 min
Total precip. =  5.40 in Distribution =  Type IA
Storm duration =  24 hrs Shape factor =  484

* Composite (Area/CN) = [(2.020 x 98) + (4.460 x 92) + (19.110 x 98) + (19.570 x 78)] / 45.160

0 120 240 360 480 600 720 840 960 1080 1200 1320 1440 1560

Q (cfs)

0.00 0.00

10.00 10.00

20.00 20.00

30.00 30.00

40.00 40.00

50.00 50.00

Q (cfs)

Time (min)

Post-Dev Total Area - (OWS)

Hyd. No. 4 -- 100 Year

Hyd No. 4



Hydrograph Report

Hydraflow Hydrographs Extension for Autodesk® Civil 3D® 2019 by Autodesk, Inc. v2020 Thursday, 01 / 7 / 2021

Hyd. No. 6

Pre-Dev Total Area (Storm)

Hydrograph type =  SCS Runoff Peak discharge =  32.48 cfs
Storm frequency =  100 yrs Time to peak =  510 min
Time interval =  2 min Hyd. volume =  674,873 cuft
Drainage area =  57.300 ac Curve number =  80
Basin Slope =  0.0 % Hydraulic length =  0 ft
Tc method =  User Time of conc. (Tc) =  60.00 min
Total precip. =  5.40 in Distribution =  Type IA
Storm duration =  24 hrs Shape factor =  484

0 120 240 360 480 600 720 840 960 1080 1200 1320 1440 1560

Q (cfs)

0.00 0.00

5.00 5.00

10.00 10.00

15.00 15.00

20.00 20.00

25.00 25.00

30.00 30.00

35.00 35.00

Q (cfs)

Time (min)

Pre-Dev Total Area (Storm)

Hyd. No. 6 -- 100 Year

Hyd No. 6



Hydrograph Report

Hydraflow Hydrographs Extension for Autodesk® Civil 3D® 2019 by Autodesk, Inc. v2020 Thursday, 01 / 7 / 2021

Hyd. No. 7

Post-Dev Total  Area (Storm)

Hydrograph type =  SCS Runoff Peak discharge =  56.71 cfs
Storm frequency =  100 yrs Time to peak =  480 min
Time interval =  2 min Hyd. volume =  800,130 cuft
Drainage area =  57.300 ac Curve number =  87*
Basin Slope =  0.0 % Hydraulic length =  0 ft
Tc method =  User Time of conc. (Tc) =  15.00 min
Total precip. =  5.40 in Distribution =  Type IA
Storm duration =  24 hrs Shape factor =  484

* Composite (Area/CN) = [(4.390 x 98) + (19.400 x 92) + (8.820 x 98) + (24.690 x 78)] / 57.300

0 120 240 360 480 600 720 840 960 1080 1200 1320 1440 1560

Q (cfs)

0.00 0.00

10.00 10.00

20.00 20.00

30.00 30.00

40.00 40.00

50.00 50.00

60.00 60.00

Q (cfs)

Time (min)

Post-Dev Total  Area (Storm)

Hyd. No. 7 -- 100 Year

Hyd No. 7



Hydrograph Report

Hydraflow Hydrographs Extension for Autodesk® Civil 3D® 2019 by Autodesk, Inc. v2020 Thursday, 01 / 7 / 2021

Hyd. No. 9

Pre-Dev Entire Site Area (Combined)

Hydrograph type =  SCS Runoff Peak discharge =  58.08 cfs
Storm frequency =  100 yrs Time to peak =  510 min
Time interval =  2 min Hyd. volume =  1,206,761 cuft
Drainage area =  102.460 ac Curve number =  80
Basin Slope =  0.0 % Hydraulic length =  0 ft
Tc method =  User Time of conc. (Tc) =  60.00 min
Total precip. =  5.40 in Distribution =  Type IA
Storm duration =  24 hrs Shape factor =  484

0 120 240 360 480 600 720 840 960 1080 1200 1320 1440 1560

Q (cfs)

0.00 0.00

10.00 10.00

20.00 20.00

30.00 30.00

40.00 40.00

50.00 50.00

60.00 60.00

Q (cfs)

Time (min)

Pre-Dev Entire Site Area (Combined)

Hyd. No. 9 -- 100 Year

Hyd No. 9



Hydrograph Report

Hydraflow Hydrographs Extension for Autodesk® Civil 3D® 2019 by Autodesk, Inc. v2020 Thursday, 01 / 7 / 2021

Hyd. No. 10

Post-Dev Total Site Area (Combined)

Hydrograph type =  SCS Runoff Peak discharge =  104.42 cfs
Storm frequency =  100 yrs Time to peak =  480 min
Time interval =  2 min Hyd. volume =  1,468,698 cuft
Drainage area =  102.460 ac Curve number =  88*
Basin Slope =  0.0 % Hydraulic length =  0 ft
Tc method =  User Time of conc. (Tc) =  15.00 min
Total precip. =  5.40 in Distribution =  Type IA
Storm duration =  24 hrs Shape factor =  484

* Composite (Area/CN) = [(6.410 x 98) + (23.860 x 92) + (27.930 x 98) + (44.260 x 78)] / 102.460

0 120 240 360 480 600 720 840 960 1080 1200 1320 1440 1560

Q (cfs)

0.00 0.00

20.00 20.00

40.00 40.00

60.00 60.00

80.00 80.00

100.00 100.00

120.00 120.00

Q (cfs)

Time (min)

Post-Dev Total Site Area (Combined)

Hyd. No. 10 -- 100 Year

Hyd No. 10



 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

APPENDIX E 

WASTEWATER 

TREATMENT PLANT 

DESIGN 

INFORMATION



Alfa Laval Plant 
Annex 5 - WWTP 

Page 1 of 2 

 

 

 

Process Design 

 
The following process flow diagram (PFD) shows the key unit processes involved in the 

recommended wastewater treatment plant for the NEXT Renewable Diesel project. 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
The purpose of this section is to provide the rationale for the selected design approach. 

Influent flow from the Alfa Laval pretreatment facility would be directed to a packaged, non- 

chemical dissolved air flotation unit (DAF). This DAF would be designed to treat 125 gpm 

containing less than 5% FOG. The non-chemical DAF reduces the FOG load to the chemical 

DAF and produces a float of fatty matter that could have a residual value and may even be 

returned for processing. Effluent from the non-chemical DAF would be equalized and pumped 

to a packaged, chemical DAF. In this unit chemical would be added to free emulsified oil and 

to provide coagulation for better flocculation and flotation/removal. 

 
From the two-stage DAF system the flow would undergo cooling to achieve a target MLSS 

temperature of 35 °C and then be lifted by a pump station to the sequencing batch reactor 

(SBR) system. The SBR technology is very well suited for handling the variable flows and 

loads that would be encountered. The goal is to be able to effectively treat flows that include 

the majority of the higher strength stream from the pretreatment primary centrifuge, but also 

able to effectively treat flows where the primary centrifuge stream may be excluded from the 

wastewater treatment process. The cycle structure of the SBR provides optimum treatment of 

this type of wastewater due to 1) initial mix-only feed cycle provides for hydrolyzation of any 

residual fatty matter to easily biodegraded fatty acids and glycerol; 2) the cycling provides 

optimum conditions for biological phosphorus removal; and 3) subsequent aeration and mixing 

cycles provides full biological treatment to meet the organics and total nitrogen removal 

requirements. Another inherent benefit of the SBR technology is that the cycling of oxic and 

Decanter 

Centrifuge 

HEX 

EQ Chemical DAF 
SBR-1 

Tertiary Filtration 

PEQ 

Float Tank SBR-2 

Lift 

Station 

Float Tank 

Non Chemical DAF 

Aerobic Digester 



Alfa Laval Plant 
Annex 5 - WWTP 

Page 2 of 2 

 

 

 

anoxic conditions favors good settling bacteria and minimizes formation of aerobic filamentous 

growth, which can occur in these type systems. 

 
Gravity decant from the SBR would flow into a post equalization basin and then pumped at a 

steady rate to a tertiary filtration system. The Isodisk filtration system is designed to provide 

significant suspended solids removal insurance against process upsets that could occur 

due to conditions such as pH or temperature imbalances.  

 
FOG residuals from the DAF system would be collected in tanks as shown on the PFD. The 

material in these tanks would be either hauled offsite for disposal, sold, and or reprocessed. 

 
Waste activated sludge (WAS) from the SBR system would be directed by pumps to the 

aerobic digester for solids stabilization and thickening. The sludge from the aerobic digester 

could be liquid hauled for disposal or dewatered using a decanter/centrifuge. The solids from 

dewatering would have significantly less volume and could readily be transported offsite for 

disposal. 

 
Filter backwash water would be directed to the SBR lift station for collection as WAS and 

directed to the aerobic digester for solids handling. 



GPM PK

GPM PK

GPM PK GPM PK

GPM PK150

150 150

12.5  GPM

1.5  GPM

GPM 17 GPM
27

740

144 GPM

29 GPM

10 GPM 3
1 GPM

14  GPM

1 GPM

150 GPM 319 GPM 348 GPM 551 GPM 548 GPM 531 GPM338 GPM 551 GPM 551 GPM

25 GPM
213 GPM

84 GPM 75 GPM 54 GPM

DAF EQ TANK SBR
Iso Disc

Coth Filter
OIL KNOCK OUT 

TANK TO DISCHARGE

OILY WATER 
SEWER

PRETREAT WW

STRIPPED SOUR 
WATER

OIL TO SLOP TANK  
(BY OTHERS)

WWTP AREA 
SUMP

SLUDGE HOLDING 
TANK

HEAT EXCHANGER

FILTER PRESS

COOLING WATER 
SUPPLY

COOLING WATER 
RETURN

CAKE TO 
DISPOSAL

RO REJECT

COAGULANT

POLYMER

STORM 
WATER

CT BLOWDOWN H2 PLANT / BOILER 
BLOWDOWN

HEAVY SOLIDS

A 10/30/2018 BF

NEXT ENERGY GREEN DIESEL PROJECT
BLOCK FLOW DIAGRAM

WASTE WATER TREATMENT

5600118065 A

BUDGET PROPOSAL

Post
Equalization

NEXT Renewable Fuels
WWT Block Flow Diagram12/15/2020

Aerobic
Digester

NNF

197 GPM PK



Tertiary filtration and final polishing in municipal and industrial applications for 
high quality effluent discharge or reuse 

AS-H Iso-Disc® Cloth Media Filter

The Alfa Laval AS-H Iso-Disc is a cloth media polishing filter 
that enables continuous production of high-purity, reuse- 
quality filtrate from various applications. The filter removes 
organic and inorganic pollutants such as residual suspended 
solids e.g. to <10 mg/l 95%ile (<5 mg/l 30 day average).

Iso-Disc is a compact, cost efficient alternative to traditional 
sand filters and other disc filter technologies. It offers a robust 
yet simple design that can handle peak hydraulic loadings up 
to 15 m³/h/m2 which equates to single small footprint units  
capable of 5 – 800 m3/hr. The performance of the Iso-Disc filter 
is second to none. The standard cloth media is capable of 
solids capture to less than 10 microns, with the advantage of 
outside-in depth filtration for handling high solids loadings.
 
Applications
• 	Tertiary filtration of municipal and industrial wastewater
• 	Water reuse
• 	Process streams 
• 	Surface water treatment e.g. for cooling towers and  
	 process water
• 	Pre-treatment for technologies to produce high  
	 purity water
• 	All industries that require water filtration

Benefits
• 	Individual filter element monitoring
• 	Individual filter element maintenance 
• 	Simple, robust and efficient design
• 	Reuse quality filtrate and California Title 22 Water Reuse 
	 Certification
• 	Fully automatic outside-in depth filtration
• 	Small footprint-to-flow ratio
• 	Easily expanded
• 	Low backwash water rates
• 	High hydraulic loading capacities
• 	Uninterrupted operation during backwashing cycle
• 	High hydraulic and solids loading rates
• 	Simple internal emergency flow bypass 

The filter can be installed into a concrete structure, carbon 
steel tank with coating, or a stainless steel tank, and can 
easily be retrofitted into existing tanks. 
Design features

The Alfa Laval AS-H Iso-Disc Cloth Media Filter is engineered as a 
continuous operating process that utilizes a fixed cloth media 
and an efficient linear backwashing system that cleans the media 
equally across the whole surface area. The cloth media is fully sub-
merged into a tank to allow 100% use of filtration area at all times.
 
An Iso-Disc filter incorporates a number of hollow filter elements, 
designed to handle the actual flow and load conditions. The 
elements are mounted in a “cassette frame” within the path 
of the incoming water. Both square and rectangular cassettes 
are available to cater for different installation configurations. 

All submerged components are corrosion resistant stainless 
steel or non-metallic materials.

The design of the Iso-Disc allows for individual visual assess-
ment of the effluent flow rate and quality. The filter cloth can 
be replaced while the filter continues to function without inter-
ruption. 

As the filtration area is static, there are no rotating seals which 
can lead to cross contamination if worn.The simple nature of 
the Iso-Disc and minimal moving parts ensure that maintenance 
requirements are kept to a minimum. 



A
lfa

 L
av

al
 is

 a
 tr

ad
em

ar
k 

re
gi

st
er

ed
 a

nd
 o

w
ne

d 
by

 A
lfa

 L
av

al
 C

or
po

ra
te

 A
B

. [
P

ro
du

ct
 n

am
e]

 is
 a

 tr
ad

em
ar

k 
ow

ne
d 

by
 A

lfa
 L

av
al

 C
or

po
ra

te
 A

B
.

P
E

E
00

32
7E

N
 1

61
1

Alfa Laval reserves the right to change specifications without prior notification. 

How to contact Alfa Laval
Up-to-date Alfa Laval contact 
details for all countries are 
always available on our website 
at www.alfalaval.com

Working principles
The Alfa Laval AS-H Iso-Disc Cloth Media Filter operates continu-
ously in an outside-in flow pattern. The cloth media is mounted 
on the outsides of a hollow filter element which allows the water 
to pass through the cloth into the centre of the hollow element by 
gravity. As water passes through the cloth media, the particulate 
solids are captured on the outer surface of the cloth. The filtered 
water exits the element at a high level discharge port which 
directs the water into a collection trough. 

Vacuum cleaning of the cloth media (Backwashing) 
With time, the captured solids progressively build up on the 
outside of the cloth media and slowly generate resistance to 
the water flow, causing the water level to rise in the tank. A 
sensor monitors the water level, and at a preset high level, a 
backwash is instigated to clean the cloth media and remove 
the captured solids.   

Unlike other fine solids filtration systems, Iso-Disc uses fixed  
elements with static filtration media and achieves backwashing 
by moving a horizontal, bi-directional backwash suction manifold 

up and down each element. A centrifugal pump generates 
vacuum at the backwash suction manifold/cloth media sur-
face, which gently relieves the cloth of its solids load via the 
backwash manifold. As a result, the resistance to water flow is 
removed, and water level falls in the tank as filtration continues. 

When the water level within the tank reaches a predetermined 
high water level, a simple PLC control system will intiate a back- 
wash event. Actuated valves between the backwash manifolds 